
DIVERSITY & 
INCLUSION IN 
THE WATER 
INDUSTRY

FIGHTING CABOMBA 
IN WATER BODIES

2022 SA, WA 
AND NATIONAL 
TASTE TEST 
WINNERS

February 2023 The Water Industry Operators Association of Australia Magazine 

INAUGURAL 
TASMANIAN MAIN 
TAPPING 
COMPETITION



13 19 14 | xylem.com/au

Sanitaire TurboBlowers are 
direct-drive, high-speed, turbo 
blowers using the latest airfoil 
bearing technology to deliver 
unmatched results with low 
energy consumption.

The single stage, centrifugal-type turbo 
blowers consist of state-of-the-art air bearings 
of bump type, a high precision aluminium 
alloy impeller, a high-speed permanent 
magnet motor, an inverter VFD and a 
premium controller to deliver the required 
[...]
To ensure you receive updates from our Training Services Division, and to register your interest in  
courses under the National Water Training Package for 2023, email us at training@trility.com.au



PAGE 9

Tassie Operators at Bendigo

For the first time, TasWater supported the attendance of 
10 operators at the Bendigo conference in June 2022. Led 
by the Chair of WIOA’s Tasmanian Advisory Committee, 
Stephen Westgate, the group certainly got into the spirit of 
the event and participated fully. A team narrowly missed 
out taking out the main tapping competition and Brielle 
Gray, also a member of the WIOA Advisory Committee 
was a gust judge in the Ixom Best Tasting Tap Water 
grand final.

Apart from meeting new people from interstate, the 
operators had the chance to meet one another and learn 
more about what happens within Tasmania.

Some thoughts about the event from the attendees are 
as follows.  

Graham Boxhall - Coordinator Waste Water East

”I found that it was a great networking opportunity to 
catch up with companies and also look at new technology 
that is available in the water industry.”

“Whilst at the conference I took the opportunity to 
discuss a foaming issue we currently have at Rosny STP 
with SNF. SNF happened to be in the state the following 
week and made an appointment to come to Rosny and 
check out the issue”. 

Trent Turner - (Acting Senior Operator) 

“It was a fantastic trip to be able to talk face to face with 
people you speak to on the phone. We got to see new 
technology that’s coming through on the market that 
we would not normally know about. We also saw what 
other corps do in different aspects of pump stations and 
treatment plants”

Jamie Brown – Water Service Operator Trainee

“As a water service operator we face lots of problems, 
being able to go over to Bendigo with others from other 
companies was really beneficial for me. One of the most  
beneficial and exciting things for me was seeing the 
brands of equipment and devices that we use and talking 
to people about them and learning about other options.

One thing I found really interesting was a sewer pump 
company that had a pump the same as ours that we use 
in our sewer pump stations, this company had the pump 
cut in half and talked me through all the insides all the 
specs. 

I also really enjoyed meeting new people within TasWater 
and having conversations about similar problems, it was 
good to put a face to a name. Overall it was a great 
experience and it was really beneficial for me. I am very 
thankful for the great opportunity to go to the conference 
and I would love the opportunity to go to more of these 
and get involved in more things like this”

Brielle Gray – Water Operator North West

“I found the WIOA conference a highly beneficial event. 
Learning new and improved ways of doing things was 
great. Being able to watch case studies sparks new 
found interest in multiple aspects of our roles within the 
water industry. 

I also had the privilege of attending a breakfast for 
women in the industry. This was incredible to see the 
diversity and how far forward the water industry has 
come. I loved meeting other like minded women that 
paved the way for myself and many others. TasWater 
could benefit immensely sending a team of people, not 
limited to service delivery“.

Clint Brown - Treatment Plant & Distribution Operator 
WWW

“The opportunity to put some faces to names and also 
to meet new people and create some networks with 
organisations around Australia was beyond valuable. I 
got a chance to discuss some issues we have in our 
area with people that could show me first hand other 
options available to us and possible new equipment that 
is now available that would benefit our operations. 

Well worth the trip as I now have many more avenues I 
can contact to help solve any problems that I may need 
help to deal with or for resources I need to acquire”.

Some of the TasWater Operators in Bendigo

Tassie Tappers



PAGE 10

Vale Graham Thomson
We were all saddened to learn of the sudden passing of Graham 
Thomson in December 2022.

Thommo was a long standing Member of WIOA and he did a mountain 
of work through the 1990’s and early 2000’s. An IDIOTS member, 
former Committee Member, Kwatye Award winner and great supporter 
of WIOA, he was one of those really nice people. The number of people 
who attended his funeral service was testament to the respect that 
everyone held for Thommo.

Having retired from Barwon Water a few years ago he had turned his 
hand to training, working with the team at Water Training Australia. 
With boss Mike Rankin overseas but watching online, Nev Whittaker 
spoke from the heart about the connection Thommo made with the 
WTA team and most importantly, all the students that he was passing 
his knowledge on to. 

Thommo also had an occasional role with the NODP 
Committee and rarely missed the opportunity to come 
along to the Bendigo conference and catch up with 
everyone. He looked forward to seeing where the 
Association was heading and having a chat with us all.   

We knew of his passion for sailing, this was the topic 
of his IDIOTS induction. We also knew that he was 
involved in Rotary. It was nice to hear of how he had 
also made  his mark in the service of the community 
with Rotary,  and the appreciation, love and respect  
that had grown as a result of his substantial efforts.

Always calm and thoughtful, I don’t think he had a 
mean bone in his body. I can’t recall him ever having 
a bad word to say about anyone. We lost one of the 
world’s true gentlemen, with Thommo’s passing. 

Our condolences are extended to Graham’s family at 
this sad time, along with his extended water industry 
family, everyone who was lucky enough to have known 
or worked with him. 

Contributed by George Wall, WIOA MD

Graham Thomson

Mackay Water Crowned Qld’s Top Drop Again!
Attendees at the Queensland Water Directorate’s 
annual forum sniffed, swirled, sipped and scored nine 
water samples in a blind taste-off event over lunch at 
the Kurrawa Surf Club as part of the Best of the Best 
Queensland Water Taste Test. They selected Mackay 
Regional Council’s Nebo Road sample as the best 
tasting water in Queensland in 2022.

This was Mackay’s first win for the Nebo Road Water 
Treatment Plant but fourth win overall with water 
previously from the Marian Water Treatment Plant taking 
the crown in 2018, 2019 and 2021. Other accolades 
for Mackay include winning the Water of Origin at the 
WIOA Conference in June 2022, the National Ixom Best 
Tasting Tap Water competition in 2019 and 2020 and 
winning silver at the 2020 International Water Tasting 
Competition in Berkeley Springs, USA. 

Emma Fisher from Mackay Regional Council 
accepted the trophy on behalf of the Mackay water 
team. Emma said the win showed Mackay locals 
just how high quality the tap water was, thanking 

the “unsung heroes”at the Nebo Road treatment plant 
for their tireless efforts in providing safe, reliable water 
all year-round.

The winning sample is sourced from the Pioneer River 
and undergoes conventional treatment before being 
distributed to households and businesses in Mackay.

Emma receiving the award on behalf of 
Mackay RC



PAGE 11

New South Wales Operations Interest Day – Albury City Council
The WIOA New South Wales Advisory Committee 
delivered another successful Operations Interest Day that 
was hosted at Albury City Council in November 2022. 

We would like to acknowledge the support from Albury 
City Council, Goulburn Valley Water, Mott Macdonald, 
plumBoss, Viega, Thermo Fisher, Reece Civil for 
supporting this valuable day.

WIOA Committee Member Jill Busch kicking  
the day off

The main theme of the day was around topics related to 
Network operations issues.

Over the course of the day, we had 34 people in 
attendance from across the state.

The Operations Interest Day was designed to promote 
networking between organisations, share different work 
processes and show case new technology.

This consisted of some key topics being safe excavations, 
infiltration and inflow within sewer networks, conducting 
water quality risk assessments for water main break 
repairs and recommissioning, options for pipe cutting 
greater than 300mm, conducting small sewer patching 
in house, new technologies for crimping different types 
of pipes, a showcase of Albury City Projects and a 
demonstration of a chlorine dosing trailer.

Jamie Reed from plumBOSS doing a cutting demo

Jackson Wright and Bailey Anderson doing a pipe 
repair demo

If you are interested in holding a Special Interest Day 
in your state, please contact your WIOA State Advisory 
Committee Chair or WIOA directly at info@wioa.org.au

Contributed by Jill Busch – AlburyCity and WIOA 
Committee Member

Belated Trophy 
Presentation

TasWater, TRILITY and the 
team at the Rossarden WTP 
won the Gold Medal for 
Best Municipal Water at 
the 2021 Berkeley Springs 
International Water Taste Test 
competition. The winner trophy was mailed to WIOA but 
with several COVID related restrictions, we were not able 
to meet face to face to pass the trophy on. 
Fortunately, restrictions eased in 2022 and the trophy 
was presented by George Wall to Paul Sweet, TasWater 
Operations Centre Manager at the Interest Day in Spreyton.

The Lighter Side



PAGE 12

2. Draw off 
Structure

5. Clarifiers 1 - 4

6. Clarifier 5

16. Main Administration 
Building & Control room 

15. Reservoir 
Aeration System

3. Reservoir 
Pumping station

12. Sludge 
Thickeners

10. Clear Water 
Storage (200ML)

4. Inlet Control 
Structure

7. Filters 1 - 12

8. Filters 13 - 16

13. Centrifuge 
Facility

9. Chemical 
Services Building.
Alum, Lime, 
Polymer & 
Fluoride dosing

11. Wash Water 
Recovery Tanks

1. Yering Gorge 
Pumping Station

14. Sugarloaf 
Hydro & 
Solar facility

17. Sodium 
Hypochlorite 
dosing plant

18. Future 
Ultra Violet  
disinfection plant

19. Sludge 
Holding Basin 
and Pumping 
Station

BIRDS EYE VIEW - Facilities Members Operate 
Winneke WTP

The Sugarloaf reservoir project – which included 
construction of the Yering Gorge Pumping Station 
and Winneke Water Treatment Plant – was 
completed in 1981. Sugarloaf reservoir is the 
fourth largest of Melbourne’s storage reservoir 
with a capacity of 96,000 ML.

Most of Melbourne’s water comes from protected 
catchments and requires minimal treatment. 
However, the water at Sugarloaf requires full 
treatment as it is collected from more open 
catchments downstream of farms and towns. It 
is also described as an off-stream reservoir as 
it has no natural inflow. Instead the Yering Gorge 
Pumping Station draws water from the Maroondah 
Reservoir via the Maroondah Aqueduct and the 
Yarra River, and pumps this in to the Sugarloaf 
Reservoir. 

The Winneke Water Treatment Plant then draws 
water from the Sugarloaf Reservoir and can treat 
up to 560 ML/d, providing between 30 - 50% of 
Melbourne’s daily water usage.

The raw water is processed through the Winneke 
Water Treatment Plant before delivery to the 
Preston Reservoir and other service reservoirs in 
the northern and western areas of metropolitan 
Melbourne.  From here it is drawn into supply by 
the retail water companies.

As water from Sugarloaf reservoir receives full 
treatment prior to consumption, some recreational 
activities such as sail boating and fishing are 
permitted within the reservoir under certain 
conditions.



PAGE 13

2. Draw off 
Structure

5. Clarifiers 1 - 4

6. Clarifier 5

16. Main Administration 
Building & Control room 

15. Reservoir 
Aeration System

3. Reservoir 
Pumping station

12. Sludge 
Thickeners

10. Clear Water 
Storage (200ML)

4. Inlet Control 
Structure

7. Filters 1 - 12

8. Filters 13 - 16

13. Centrifuge 
Facility

9. Chemical 
Services Building.
Alum, Lime, 
Polymer & 
Fluoride dosing

11. Wash Water 
Recovery Tanks

1. Yering Gorge 
Pumping Station

14. Sugarloaf 
Hydro & 
Solar facility

17. Sodium 
Hypochlorite 
dosing plant

18. Future 
Ultra Violet  
disinfection plant

19. Sludge 
Holding Basin 
and Pumping 
Station



PAGE 14

The competition was 
held with 6 teams over 
3 timed heats with 
the eventual winners 
being the “Wild West 
Tappers” of Lynden 
Thurstan and Cameron 
Lusk from Queenstown 
in a respectable time of 
2 mins and 8 seconds. 
They have now gone 
into training mode ready to participate in Bendigo in late 
March, to test their skills on the big stage. The event also 
saw several failures due to a little too much enthusiasm 
with water spouting everywhere and broken equipment, 
which all added to the drama and excitement.

Thanks to our sponsor 
Reece & Viadux the 
guys will be donating 
$1000 dollars along 
with another $500 
from TasWater to 
the Cancer Council. 
Thanks also to all the 
TasWater staff who 
helped with the set up 
and staging of the day 
along with Brielle and 
helpers for making the 
very impressive trophy 
that was presented to the winners.

A big thanks to the sponsors and WIOA for making this 
event a success.

Tasmania held an interest day on 23 February 2023 with 
the theme centred around network operations. Following 
the mornings speakers, Tasmania ran its inaugural 
mains tapping contest. Sponsored by Reece, Viadux and 
TasWater, teams came from across the state to show 
off their skills. There was even a team of contractors 
participating.   

The day was a huge success with around 30 operators 
attending the mornings interest session. We welcomed 
3 guest speakers from Reece, Zezt, and WIOA, covering 
sewer network innovation, pipe material selection and 
safe mains repair. 

It was great to see people back in a room learning, 
networking and asking searching questions. The WIOA 
committee in Tassie would like to thank Keith Raufer 
from Reece, Dave Hughes from Zezt, and WIOA’s George 
Wall for taking the time to deliver 3 great and informative 
presentations.

The morning events finished with a spot of lunch whilst 
the brand new Tasmania tapping rig was set up out the 
back of the building. The event was live streamed to all 
TasWater staff, and it was awesome that over 50 people 
joined us live, including the TasWater CEO, to watch the 
events unfold. We even had a cheer squad with their own 
banner supporting their favourite team.  Anticipation was 
high and the value of a lot of behind the scenes practicing 
was about to be clear for all to see with no place to hide.

Tasmania Interest Day and Main Tapping Contest 

Cameron and Lynden with 
the trophy

David Hughes from Zezt presenting

The Huon Hulks cheer squad

The comp under way

Look-alike
It was great to see John 
Park at the AWA Victoria 
Dinner, proudly wearing 
both the WIOA IDIOTS 
pin and the AWA service 
award. We couldn’t 
resist the opportunity 
to showcase the 
resemblance to comedian 
Gary McDonald, aka 
Norman Gunstone. 

John Park

Gary
McDonald



PAGE 15

Rous County Council wins Team 
of the Year Award 2022

Rous County Council staff

Dose pumps were jerry rigged to pump higher capacities, 
batch strengths were altered to allow usable dose rates, 
constant jar testing and dose alterations were performed 
to allow best quality water to be produced under quickly 
changing circumstances. Many staff operated out of 
makeshift workspaces with minimal tools after the 
majority of the stock and main operational site was 
destroyed by floodwater. New workplaces were created 
off site in the months following and most staff worked 
well outside their normal duties to ensure business 
continuity. 

The Rous County Council team wins the opportunity to 
select WIOA Practical Guides for their staff to the value of 
$2,000 courtesy of award sponsor TRILITY.

Congratulations to the Operators from Rous County 
Council who were named as the 2022 Team of the Year 
on the WIOA reconnects day in late 2022.

During February 2022 Lismore and its surrounds 
experienced unprecedented rainfall, flooding townships, 
destroying distribution systems, and creating near 